Form No. 101201

/) POWER TEAM

HYDRAULIC TECHNOLOGIES

Parts List for:

Hydraulic Technologies Tech. Services: (800) 477-8326
5885 11th Street Fax: (800) 765-8326 1001 55
Rockford, IL 61109-3699 USA Order Entry: (800) 541-1418

Fax: (800) 288-7031 100155-230
Internet Address: 100155-KD

http://www.powerteam.com

MODEL A

ELECTRIC TWO-STAGE HYDRAULIC PUMP
Max. Capacity: 5,000 PSI

TOP VIEW
5 6,7

8
/9,10
/11

Motor Control

Assembly

See back pg. 5 of 7
412 and back pg. 6 of 7

)

fgi

[ Y1

Note: Shaded areas reflect last revision(s) made to this form.

SheetNo. 1o0of7

Rev. 4 Date: 8 May 2001

Litho in USA



Parts List, Form No. 101201, Back sheet 1 of 7

ltem Part Qty.
No. No. Req'd Description

1 203972 1 Decal (CSA approval; Not part of 100155-KD)

2 10645 1 45° Elbow Fitting

3 10617 2 Elbow Fitting (For 100155 & 100155-230)

10617 1 Elbow Fitting (For 100155-KD)

4 210995 1 Decal (Manifold)

5 13270 2 Plastic Cap

6 45837 1 Manifold

7 200609 1 Drain Tube

8 10020 4 Soc. Hd. Cap Screw (1/4-20 UNC x 1-1/2 Lg.)

9 216666 1 Strain Relief Bushing
10 216680 1 Locknut
11 250383 4 Button Hd. Cap Screw (1/4-20 UNC x 3/4 Lg.)
12 216681 2 Hex. Hd. Bolt (1/2-13 UNC x 5-1/2 Lg.) Not part of
13 309114 1 Warning Decal 100155-KD
14 10208 2 Hex. Nut (1/2-13 UNC)
15 216658 2 Handle Tube
16 216668 2 Handle Grip
17 309233 2 Trade Name Decal
18 10009 10 Hex. Hd. Cap Screw (1/4-20 UNC x 3/4 Lg,)
19 213695 1 Decal
20 17946 1 Pressure Gauge

HYDRAULIC SCHEMATIC

MAX. PRESSURE
SAFETY RELIEF
,ﬁ VALVE

5,100/5,700 P.S.I.

L-9

l; s] PRESSURE SWITCH
3,400/3,500 P.S.I.

&

[ ]

&EXe

O—4+—O——+¢—— 10 VALVE

:——0 Ir-o @
LOW PRESSURE {Dy( ﬁ}(EXTERNAL PRESSURE
UNLOADING VALVE REGULATOR

260/280 P.S.I. 3,400/3,500 P.S.I.

(-] [ ]




Parts Llst Form No. 101201
SIDE VIEW

16
15
\7_
14\
13\
12—
m I
NN .
Basic Pump —/‘—q;.J
Assembly
See pg.30of 7
11—
10—
| )
\_'_l I
Handle
17 Cover
\ Brace
2 , Bracket
N Lj ! \"/_ Sheet No. 2o0of7

SECTION "A-A" Rev. 4 Date: 8 May 2001




Parts List, Form No. 101201, Back sheet 2 of 7

ltem Part Qty.
No. No. Req'd Description
1 53513BK2 1 Handle Bracket
2 203769 1 Decal (Stop)
3 203808 1 Decal (Start)
4 16450 4 Washer (1" x .260 x .120) Not part of
5 53514BK2 1 Mounting Bracket 100155-KD
6 12719 4 Washer (.630 x .256 x .065)
7 10199 4 Hex. Nut (1/4-20 UNC)
8 40164 1 Reservoir Gasket
9 214097 1 Key
10 40063PU2 1 Reservior
11 10050 4 Soc. Hd. Cap Screw
(3/8-16 UNC x 1" Lg.; Torque to 90/100 in. Ibs.)
12 307425 1 Motor Gasket
13 213674 1 Shaft Seal
14 53515BK2 1 Brace (Not part of 100155-KD)
15 58061BK2 1 Electric Motor
16 53516BK2 1 Cover (Not part of 100155-KD)
17 11351 12 Washer (External Tooth - NOTE: Place lockwasher between

each layer of sheet metal at each screw location.)
(Not part of 100155-KD.)

PARTS INCLUDED BUT NOT SHOWN

309114

1

Decal (One half a WARNING and one half an IMPORTANT.)
(Not part of 100155-KD.)

Hytec replacement parts!

Refer to any operating instructions included with this product for detailed information about operation,
testing, disassembly, reassembly, and preventitive maintenance.

Iltems found in this parts list have been carefully tested and selected. Therefore: Use only genuine

Additional questions can be directed to our Technical Services Department.




Parts List Form No. 101201

BASIC PUMP ASSEMBLY-SIDE VIEW

I3 15 1617 18 |9 20
21
14
22
=
( ]
NN 7 A SN : aSa——.—— l N
] SN S Y S __ " \ 1
o I} 2 S , , D 23
> _ 24
9 25
8 ?
7 ~ \ i
|
6 5 | \
4 ' \
3 5 N\
' :,a\: ) 4 4
\, - s
ltem Part No. ltem Part No.
No. No. Req'd Description No. No. Req'd Description
1 10267 1  O-ring (7/16 x 5/16 x 1/16; Nitrile) 19 10390 1 Hex. Jam Nut (1/2-20 UNF)
18974 1 O-ring (7/16 x 5/16 x 1/161; Viton) 20 213686 1 Intake Tube
13472 1  O-ring (7/16 x 5/16 x 1/16; EPR) 21 10268 1  O-ring (1/2 x 3/8 x 1/16; Nitrile)
2 52883 1 Pump Body 11439 1 O-ring (1/2 x 3/8 x 1/16; Viton)
3 16320 1 Compression Spring 17716 1 O-ring (1/2 x 3/8 x 1/16; EPR)
(1/4 O.D. x 3/4 Lg.) 22 11863 1  Teflon Backup Washer
4 10375 1  Steel Ball (1/4 dia.) 23 21484 1  Washer
5 23547 1 Top Plate Bearing 24 214762 1  Valve Connector (Note: The torque
6 11814 1 Ball Bearing between the valve connector and the
7 23548 1 Top Plate cover plate shall be 30 ft. Ibs. max.
. The torque between the valve
8 15431 1 Needle Thrust Bearing ) connector and the check valve body
9 15432 1 Needle Thrust Race Bearing shall be 40-50 ft. Ibs.)
10 35271 1 Angle Plate 25 10261 1  Copper Washer (3/4 x 19/32 x 1/32)
11 11228 1 Needle Thrust Bearing 26 10425 1 Compression Sprmg
12 11227 2 Needle Thrust Race Bearing (3/8 O.D. x 3/4 Lg.)
13 213706 1  Filler Cap 27 20771 1 Poppet
14 11084 1 Pipe Plug (1/16 NPTF) 28 201879 1  Check Valve Body
15 15695 1  Ball Bearing 29 10430 1  Tube Sleeve (For 3/8 tube)
16 15693 1 Gerotor Set 30 10431 1 Tube Nut (5/8-18 UNF; Torque to
17 307296 1  Wear Plate 40/50 ft. Ibs. while holding
18 213709 1  Seal Washer (Nitrile) ) Turn on — Valve Connector item #24.)
215633 1  Seal Washer (viton) % Do not
215634 1  Seal Washer (EPR) push on

Sheet No. 3of7

Rev. 4 Date: 8 May 2001




Parts List, Form No. 101201, Back sheet 3 of 7

BASIC PUMP ASSEMBLY-BOTTOM VIEW

Cross torque
in 20/30 in. lbs.
increments in
order shown.

SECTION B-B

External Relief Valve



Parts List

Form No. 101201

Item Part Qty.
No. No. Req'd Description
1 21278-50 1 Relief Valve (Set at 5,100/5,700 PSI)
2 47404BK2 1 Reservoir Cover
3 29682 1 Filter Strainer
4 214866 1 Tube (Oil Line)
5 12696 1 Straight Fitting (1/8 NPTF to 3/8 tube)
6 18969 1 Tee Fitting (1/8 x 1/8 x 1/8 NPTF)
7 214868 1 Regulator Oil Line Assembly
8 14844 1 Straight Fitting (1/8 NPTF to 7/16-20 UNF)
9 309912 1 High Pressure Pump Assembly (See page 4 of 5)
10 15642 5 Soc. Hd. Cap Screw (1/4-20 UNC x 5" Lg.;
Torque to 55/65 in. Ibs.)
11 214720 1 Spacer
12 21046 1 Valve Stem
13 22361 1 Valve Body
14 10495 1 Compression Spring (1/2 0.D. x 1-5/8 Lg.)
15 10268 1 O-ring (1/2 x 3/8 x 1/16; Nitrile)
11439 1 O-ring (1/2 x 3/8 x 1/16; Viton)
17716 1 O-ring (1/2 x 3/8 x 1/16; EPR)
16 21306 1 Spring Guide
17 21305 1 Valve Cap
18 10386 1 Hex. Jam Nut (3/8-24 UNF)
19 22362 1 Valve Adjusting Screw

Sheet No. 4o0of7

Rev. 4 Date: 8 May 2001




Parts List, Form No. 101201, Back sheet 4 of 7

HIGH PRESSURE PUMP ASSEMBLY

2X SCALE

SEE DIAGRAM
ON REVERSE
SIDE FOR
IMPORTANT
ASS’Y
INFORMATION



Parts List

Form No. 101201

Part No.
No. Req'd Description
1 *16747 7 Torx Drive Cap Screw
(1/4-28 x 1-3/4 Lg.; See diagram below)

2 *36912 1 Pump End Plate

3 *24549 4 Valve Guide

4 *10445 4 Compression Spring (.161 0.D. x 23/32 Lg.)

5 *12223 4 Steel Ball (3/16 dia.)

6 *21628 2 Piston (9/32 dia.)

7 *48020 1 Pump Barrel

8 *41007 1 Valve Head

9 200797 1 Adjusting Screw
10 10386 1 Jam Nut (3/8-24 UNF)
11 15691 1 Compression Spring (.24 OD x .63 x .04 WS)
12 200796 1 Spring & Ball Adapter
13 10375 2 Steel Ball (1/4 dia.)
14 201998 1 Sleeve
15 12571 1 Roll Pin (1/8 dia. x 1-3/8 Lg.)
16 14431 1 Compression Spring (3/16 0.D. x 3/4 Lg.)
17 12042 1 Copper Washer (9/16 x 3/8 x 1/32)
18 29690 1 Cap Screw (Torque to 180 in. Ibs.)
19 306957 1 Air Bleed Valve

When replacing items marked with an asterisk (*), consult the Hytec Technical Services Department.

BOLT TIGHTENING SEQUENCE

(-]

O

4 =
©

i

NOTE: Assemble in sequence shown. Lubricate under head and on
threads. Torque to 170 in. Ibs.

SheetNo. 50f7

Rev. 4

Date: 8 May 2001




Parts List, Form No. 101201, Back sheet 5 of 7

MOTOR CONTROL ASSEMBLY FOR 100155

Notch Tab

Rubber washer
Assemble to
back of push
button.

Plastic keyed
sealing washer.

460 Volt, 60 HZ., Three Phase

SECTION A-A

29
Metal Switch Guard

Control Box
Power Cord Ground —— " jezzrrg
(Must be isolated
between nuts and can 4 5 |
be at top or bottom
of stack.)

NOTE: Serrated lockwasher must be adjacent
to metal box. More washers can be used if desired.

1-\ T2

DETAIL"B”

Hex Nut
Internal Tooth
Lockwasher

22

\
S \
.Y

See Detail "B"

\zsz

/

==

e

| —7,5

/Set overload rely
in "auto" mode

by pressing
down and
turning
clockwise.

)
(Connect to
contactor
[ltem 19]
by inserting pins
into 2, 4 & 6 and
securing
terminal
screws. Remove

the two remaining

Mounting screws
provided w/ box.

NOTE: For proper motor voltage
connection, see electrical decal
located on motor.

NOTE: All voltages must be wired for
CCW rotation from lead end of motor.

15
(Plug left front
&leftrear holes) 3 4

(Assemble into

right front hole) Assemble into

right rear hole

HH——= —

pins.)

Set dial at
approx. 1.9 AMPS

Rubber Bushing Seal



Parts List Form No. 101201

Iltem Part Qty. Item Part No.
No. No. Req'd Description No. No. Req’d Description
1 39092 1 Relay 15 216669 3 Hole Plug
2 10159 2 Rd. Hd. Machine Screw 16 250150 1  Fuse Decal
(#6-32 UNC x 5/16 Lg.) 17 11426 4 Rd. Hd. Machine Screw
3 205420 1  Screw Connector (#6x 1/2 Lg.)
4 104484 1 Hex. Hd. Machine Screw - 18 10195 4  Hex. Nut (#6-32)
Slotted (10-24 x 3/4 Lg.) 19 420073 1 Contactor

5 11108 11 Washer (#10 External Tooth) 20 205189 1  Decal (Ground)

6 10197 3  Hex. Nut (10-24) 21 250001 1 Motor Control Box

7 10164 4 Rd. Hd. Machine Screw 22 216670 1  Washer (Toggle Switch)

(10-24 x 3/8 Lg.) 23 12301 1  Toggle Switch

8 11410 1  Transformer 24 352081 1 Decal (Run-Jog)

9 350161 1 Overload Relay (1.6 - 2.5 AMPS) 25 39282 1 Pushbutton Switch (Green)
10 17113 .1 ft. Heat Shrink Tubing (Black) 26 39283 1  Pushbutton Switch (Red)
11 52203 1  Pressure Switch 27 16887 1 Fuse Holder
12 15565 2 ft. Cable (16/4 SO) 28 206962 1 Fuse (3AMP)

13 216667 2  90° Strain Relief 29 352061 1  Switch Guard
14 216680 2 Conduit Locknut

ELECTRICAL SCHEMATIC FOR 100155

A WARNING: To help avoid personal injury, all electrical work must be done by a qualified electrician.

T4 YELLOW

LI

LI
L3 L
GRD LI 460 V. L3
l HI H2 H3 H4
FU
3A
s )
R
PBI P82 ~
(STOP) {START)
JOG CR
ON T ®
TGS

PS
(N.O. HELD CLOSED)

North American & International Color Codes

Conductors North American International
Line..oooeeeeeeeeeeeeee Black.......ccceun...... Brown
Neutral..............coo..... White .................. Blue
Ground..........ooevvvenne. Green......cceeeeeen. Green/Yellow
SheetNo. 60f7
Rev. 4 Date: 8 May 2001




Parts List, Form No. 101201, Back sheet 6 of 7

MOTOR CONTROL ASSEMBLY FOR 100155-230
230 Volt, 60 HZ., Three Phase

section A=A

Notch Tab ————————— ] 29 Hox N
I oRD-1 6 | Metal Switch Guard ex Nut
| Internal Tooth
| | Control Box Lockwasher
| |
| I
|

Rubber Washer Plastic keyed 3 20
Assemble to sealing washer L___47_ 5 | DETAIL"B” Rubber Bushing Seal
Eaftk of push Note: Serrated lockwasher must be adjacent to
utton. metal box. More washers can be used if desired.
™ 2
2728 —~—_ | O \\ \\ O
& o a| ) s
| R Fu //
CR
T \
26 L, —
(Stop) TT—3
25 4
(Start)
23
See Detail "B" /' Set overload relay
in "auto" mode
by pressing
GRDT - down and
21 . — . turning
"A” [Grounn EI "A” clockwise.
Noe=e L
15 _g g
—
20 — | - ® ® ~ ¢
19 — 1| ® ® (Connect to
] contactor
17,18 — | [ltem 19]
> /,& by inserting pins
into 2, 4 & 6 and
16 / securing
terminal
screws. Remove
5 —/ the two remaining
Mounting screws pins.)
provided w/box. 15 Set dial at

approx. 4.0 AMPS
(Plug left front

& left rear holes) 13, 14
(Assemble into

right rear hole) Assemble into
right rear hole

12

1)
17

Note: For proper motor voltage
connection, see electrical decal
located on motor.

Note: All voltages must be wired for
CCW rotation from lead end of motor.



Parts List Form No. 101201

Item Part Qty. Iltem Part No.
No. No. Req'd Description No. No. Reqd Description
1 39092 1 Relay 15 216669 3 Hole Plug
2 10159 2 Rd. Hd. Machine Screw 16 250150 1 Fuse Decal
(#6-32 UNC x 5/16 Lg.) 17 11426 4 Rd. Hd. Machine Screw
3 205420 1  Screw Connector (#6x 1/2 Lg.)
4 104484 1 Hex. Hd. Machine Screw - 18 10195 4  Hex. Nut #6-32)
Slotted (10-24 x 3/4 Lg.) 19 420073 1  Contactor

5 11108 11 Washer (#10 External Tooth) 20 205189 1 Decal (Ground)

6 10197 3  Hex. Nut (10-24) 21 250001 1 Motor Control Box

7 10164 4 Rd. Hd. Machine Screw 22 216670 1  Washer (Toggle Switch)

(10-24 x 3/8 Lg.) 23 12301 1  Toggle Switch

8 11410 1  Transformer 24 352081 1 Decal (Run-Jog)

9 350419 1 Overload Relay 25 39282 1  Pushbutton Switch (Green)
10 17113 .24 ft. Heat Shrink Tubing (Black) 26 39283 1  Pushbutton Switch (Red)
11 52203 1 Pressure Switch 27 16887 1 Fuse Holder
12 15565 2 ft. Cable (16/4 SO) 28 206962 1 Fuse (3 AMP)

13 216667 2  90° Strain Relief 29 352061 1  Switch Guard

14 216680 2 Conduit Locknut

ELECTRICAL SCHEMATIC FOR 100155-230

A WARNING: To help avoid personal injury, all electrical work must be done by a qualified electrician.

T4 YELLOW

/Ts BLACK
T6 PURPLE
" oL T1 BLUE
L1 oY o
T7 PINK
" oL T2 TAN [ MTR
L2 | o )Xo
T8 RED
" oL T3 ORANGE —
L9 oo
T9 BROWN
230V.
GRD ﬂ H1  H3 H2 H4
T
N aaaa
X1 24v. X2
FU j—
3A GRD
oL
Lo ‘ ° EARTdard (o)
PB1 PB2
(STOP) (START)
JOG  CR
ON l :
TGS PS

(N.O. HELD CLOSED)

North American & International Color Codes

Conductors  North American International

Line...oooveeiieeeeeeees BlacK.......ccceeunn.... Brown

Neutral......cccevveeveennne. White ..o, Blue SheetNo. 7 o0of7
Ground ........eeeeeeeeenn... Green ......coeeeveenes Green/Yellow

Rev. 4 Date: 8 May 2001





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


